
Performance of biofilters in GAC-sand and anthracite-sand dual-media filters
in a water treatment plant in Abadan, Iran

Iran Baraeea, Seyed Mehdi Borgheia,*, Afshin Takdastanb, Amir Hesam Hasania,
Amir Hosseyn Javidc

aDepartment of Environmental Engineering, Science and Research Branch, Islamic Azad University, Tehran, Iran,
Tel. +98 6153522563; emails: iran.baraee@yahoo.com (I. Baraee), mborghei@sharif.edu (S. Mehdi Borghei),
ahhassani@srbiau.ac.ir (A.H. Hasani)
bDepartment of Environmental Health and Environmental Technologies Research Center, Ahvaz Jundishapur University of Medical
Sciences, Ahvaz, Iran, email: afshin_ir@yahoo.com
cDepartment of Maritime Sciences, Science and Research Branch, Islamic Azad University, Tehran, Iran, email: a.javid@srbiau.ac.ir

Received 31 January 2015; Accepted 24 September 2015

ABSTRACT

Biological water treatment using granular activated carbon (GAC) and anthracite improves
water quality by reducing total organic carbon (TOC), colour, nitrogen content and turbid-
ity. This study investigated the operation of aerobic biofilm on two pilot biofilters designed
to remove turbidity, TOC, NO�

3 and NHþ
4 in water. The results show that the GAC-sand

pilot filter at a low hydraulic loading rate (HLR) increased the empty bed contact time and
recorded the highest production of heterotrophic bacteria and biofilm, which increased the
efficiency of treatment. Breakthrough occurred in the GAC-sand pilot filter at 72 h and low
HLR, but occurred sooner for medium and high HLRs at 48 and 24 h, respectively. The
run-time for the anthracite-sand pilot filter at high, medium and low HLRs was 70, 46 and
22 h, respectively. The microorganisms Pseudomonas, Bacillus and Citrobacter were identified
in the GAC-sand filter.

Keywords: TOC; Biofilm; Anthracite; GAC; Water treatment

1. Introduction

Organic matter in drinking water is of major con-
cern because it changes the colour, taste and odour of
the water and leads to the formation of trihalomethane
and reproduction of bacteria in the distribution
systems [1–4]. The control of organic matter is an
influencing factor in drinking water treatment and
distribution. Reducing the amount of organic matter
during water treatment improves the aesthetic quality

of the water and controls bacteria without employing
additional disinfection or formation of disinfection
by-products [5]. Interest is increasing for modification
of conventional rapid sand filters into dual- or multi-
media filters for the production of drinking water. A
dual-media filter is a filter bed in which media with
lower specific gravity and larger grain size lie over
media with higher specific gravity and smaller grain
size [6].

Biologically active filters are commonly used to
treat surface water containing total organic carbon
(TOC). As filtration proceeds, microorganisms in the

*Corresponding author.

1944-3994/1944-3986 � 2015 Balaban Desalination Publications. All rights reserved.

Desalination and Water Treatment 57 (2016) 19655–19664

Septemberwww.deswater.com

doi: 10.1080/19443994.2015.1101715

mailto:iran.baraee@yahoo.com
mailto:mborghei@sharif.edu
mailto:ahhassani@srbiau.ac.ir
mailto:afshin_ir@yahoo.com
mailto:a.javid@srbiau.ac.ir
http://dx.doi.org/10.1080/19443994.2015.1101715


water operate as an energy supply and carbon source
[7]. These attach to the filter media and gradually
form a biofilm in which they grow, oxidize and
remove most pollutants by biodegradation rather than
filtration [8,9]. The biofilm on the filter media can
work cooperatively to remove natural organic matter,
colour, nitrates, iron and manganese. The process can
also help prevent formation of halogenated com-
pounds in the water.

Biofilm microorganisms include heterotrophic bac-
teria, nitrifying bacteria, Nitrosomonas, Nitrobacter and
rotifers that feed on dead biomass [10–14]. The com-
position of the media in a biofilter strongly affects the
biofilm formation. Activated carbon is commonly used
as media in biofiltration. The activated biofilm in the
filter adsorbs the contaminant from the water, which
is then held on the surface of the carbon particles.
Adsorption efficiency is influenced by the characteris-
tics of both the carbon material and the contaminate
[7]. Anthracite and granular activated carbon (GAC)
have been used as biofilter media to remove natural
organic material [15–19].

Important factors affecting the removal of organic
matter by biofilters are media type, temperature and
run-time. Removal of organic matter appears to relate
to microbial propagation in the GAC. Many studies
have focused on biofiltration systems, yet it is theoreti-
cally difficult to explain the behaviour of a biofilter.
The most important parameters that affect biofilter
performance are filter media, filtration rate and con-
tact time. The latter is expressed as empty bed contact
time (EBCT) and is a key parameter in the design and
definition of operating conditions of a biofilter because
it demonstrates the degree of contact between the acti-
vated carbon particles (filter media) and the water
flowing through the filter. As EBCT increases, the time
available for organic particles to be adsorbed and
removed increases [20–22].

This study evaluated the effect of the composition of
the media, filter loading rate, and EBCT on biofilter
removal efficiency for turbidity, TOC, NO�

3 and NHþ
4 in

the Abadan Water Treatment Plant (AWTP) in the city
of Abadan in Iran. For this purpose, two pilot-scale
dual-media filter units were set up and operated at
AWTP. The performance of the pilot units for removal
of turbidity, TOC, NO�

3 and NHþ
4 were compared with

the results of the full-sized filter unit at AWTP.

2. Materials and methods

2.1. Experimental design

AWTP is one of the oldest treatment plants in the
city of Abadan and provides the usual treatment

processes of coagulation and flocculation, sedimenta-
tion and rapid sand filtration followed by disinfection.
The pilot plant was installed at this water treatment
plant in Abadan. This pilot plant consisted of two fil-
ter columns (CPVC pipes 15.5 cm in diameter) with
different hydraulic loading rates (HLRs) and EBCTs.
The HLR is the ratio of flow divided by the surface
area of the filter. Fig. 1 shows a schematic of the
pilot-scale plant. Tables 1 and 2 provide the technical
properties and operating conditions, respectively, of
the pilot plant.

The first pilot filter consisted of a layer of anthracite
(37.5 cm in height, ES = 0.8 mm, UC = 1.7) and a layer
of sand (37.5 cm in height, ES = 0.7 mm, UC = 1.6). The
second pilot filter was filled with GAC (37.5 cm in
height, ES = 0.8 mm, UC = 1.4) and sand (37.5 cm in
height, ES = 0.7 m, UC = 1.6). The HLRs for slow and
rapid sand filters were 10 and 120 m3/m2 d according
to the standard definition [23]. The biofilters under this
study were biofilters between of these two types of
filters based on the formation of biological layer,
adsorption mechanism and washing.

The pilot filters were fed with effluent from sedi-
mentation tanks pumped into the inlet of each filter at

Fig. 1. Pilot plant schematic.
Notes: (1) Support layer, (2) Sand layer, (3) GAC layer,
(4) Anthracite layer, (5) Water level, (6) Free board,
(7) Effluent of sedimentation tank, (8) Flow meter, (9)
Influent valve, (10) Effluent valve, (11) Sampling port for
measuring biofilm concentration, (12) Backwash water and
(13) Backwash air compressor.

19656 I. Baraee et al. / Desalination and Water Treatment 57 (2016) 19655–19664



a set flow rate controlled by a flow meter with a range
of 0.4–5 L/min. A flow meter was installed before the
water inlet of the pilot filters to control the filtration
rate. The water flow rate at the outlet was adjusted
using a volumetric control valve. The pilot filters oper-
ated for about two weeks to allow for maturation of
the biomass. Turbidity, TOC, NO�

3 and NHþ
4 of the

influent and effluent of each filter were measured and
those of the full-sized filters at AWTP were measured
over a period of several weeks. Samples of influent
and effluent water for both pilot filters were collected
during the winter season. Table 2 shows the
parameter values at HLRs of 35, 80 and 120 m3/m2 d
for each pilot for turbidity, TOC, NO�

3 , NHþ
4 and

heterotrophic plate count (HPC) measured during the
15 d of operation of each HLR.

Two sampling ports were installed 15 cm apart on
the wall of pilot filter 2 to measure biomass concentra-
tion. It has been extensively reported that GAC shows
superior performance because higher amounts of bio-
mass attach to it than to other media; thus, only the
weight of the biomass was measured in the GAC-sand
filter at the different HLRs [23]. Filter backwash was
performed when the number of heterotrophic bacteria
reached the appropriate level and the biofilm forma-
tion on filter bed was complete to ensure maintenance
of the biomass on the biofilter during backwashing
[24–27].

A backwashing cycle using non-chlorinated water
(effluent from pilots) was performed every 72, 48
and 24 h for the low, medium and high HLRs,

respectively. Backwashing with chlorinated water can
remove a significant portion of the biomass and will
decrease the performance of the biofilter for TOC
removal [28]; thus, the run-times in pilot filter 1 at
high, medium and low HLRs were recorded at 70, 46
and 22 h, respectively. A set of sprinklers poured
water over the pilot filter surface and into the pilot
zone. These sprinklers were located about 1.1 m above
the bedding in the pilot filters. The large air–water
interface and other advantages of this type of filling
material decreased the likelihood of pilot filter
blockage.

2.2. Material and analytical procedures

2.2.1. TOC analysis

The amount of organic matter was based on TOC
measurement using a TOC-VCSH analyser of the
influent and effluent of both pilots and filtration units.
TOC was measured by oxidizing samples of water to
evolve CO2 from organic matter and measure it with a
non-dispersive infrared detector as recommended in
Section 5310 of the Standard Methods for Examination
of Water and Wastewater [29].

2.2.2. Microbial identification

The identification of the heterotrophic bacteria was
conducted by incubating a sample of filtered water
from the pilot filters on R2A agar plates using the

Table 1
Pilot plant technical properties

Properties Amount Properties Amount

Free board of filter (cm) 15 Gender of pilots CPVC
Surface loading (m3/m2 d) 35,80,120 Form Cylindrical
The diameter of the cross section (cm) 15.24 Type of drainage system Porous plastic tube
Filter total Height (cm) 200 The method of filter Washing Back wash
Bed depth without protective layer (cm) 75 Base of filter washing Outlet turbidity of filter
Support layer depth (cm) 20 Inlet valve position At the top of each pilot
The depth of water in the filter (cm) 90 Outlet valve position Under of drainage system

Table 2
Operating conditions of the pilots’

Steps

Gender of bed HLRs (m3/m2 d)

Pilot no. 1 Pilot no. 2 35 80 120

1 Silica sand: 37.5 cm and Anthracite: 37.5 cm Silica sand: 37.5 cm and GAC 37.5 cm *
2 Silica sand: 37.5 cm and Anthracite: 37.5 cm Silica sand: 37.5 cm and GAC 37.5 cm *
3 Silica sand: 37.5 cm and Anthracite: 37.5 cm Silica sand: 37.5 cm and GAC 37.5 cm *

I. Baraee et al. / Desalination and Water Treatment 57 (2016) 19655–19664 19657



spread method. The HPC on each plate was then
recorded after 7 d of incubation at 20 ± 1˚C and desig-
nated as a colony-forming unit (CFU/ml). To identify
the bacteria as an isolated colony, it was streaked on
tryptic soy broth agar in a quadrant streak pattern
using an inoculation loop sterilized in a flame, then
incubated at 20 ± 0.5˚C for 72 ± 3 h. The colonies were
harvested from the most dilute quadrant exhibiting
confluent growth along the streaking axis using quad-
rant 3 methods as suggested by Section 9215B of the
Standard Methods for Examination of Water and
Wastewater [29].

2.2.3. Other analyses